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*523.010 ICE CRUSHER - PART LIST

NO CODE DESCRIPTION Q’TY 
1 AK/14-1 SWITCH
2 AK/14-2 FRONT STICKER
3 AK/14-3 FACE
4 AK/14-4 CAP
5 AK/14-5 SELF-PIERCING SCREW M4,2x19
6 AK/14-6 GRATE
7 AK/14-7 BUCKET
8 AK/14-8 RIGHT SIDE OF CRUSHER BASE 
9 AK/14-9 LEFT SIDE OF CRUSHER BASE 
10 AK/14-10 INOX RIPPER BASE
11 AK/14-11 SCREWS M3X16
12 AK/14-12 STAR WASHER FOR M3
13 AK/14-13 NUT M3
14 AK/14-14 BUCKET MICRO SWITCH SUPPORT
15 AK/14-15 BUCKET MICRO SWITCH WITH FOIL
16 AK/14-16 STAINLESS STEEL BODY
17 AK/14-17 CABLE GLAND
18 AK/14-18 CORD WITH PLUG
19 AK/14-19 SCREW M4,2X16
20 AK/14-20 COVER MICRO SWITCH SUPPORT
21 AK/14-21 COVER BASE
22 AK/14-22 COVER PIN
23 AK/14-23 COVER
24 AK/14-24 COVER PIN
25 AK/14-25 SPRING
26 AK/14-26 COVER LOCK
27 AK/14-27 CRUSHER
27.1 AK/14-27.1 ALLEN SCREW M6X10
27.2 AK/14-27.2 STAR WASHER M6
27.3 AK/14-27.3 ELECTROMOTOR
27.4 AK/14-27.4 ELECTROMOTOR BASE
27.5 AK/14-27.5 STAR WASHER FOR M4
27.6 AK/14-27.6 SCREW M4X12
27.7 AK/14-27.7 BLADES MECHANISM
27.8 AK/14-27.8 MILLED SCREW M4X20
27.9 AK/14-27.9 SPLITTED CRUSHER
27.10 AK/14-27.10 BIG WASHER FOR M5
27.11 AK/14-27.11 STAR WASHER FOR M5
27.12 AK/14-27.12 SCREW M5X12
27.7.1 AK/14-27.7.1 BEARING
27.7.2 AK/14-27.7.2 SHAFT NUT
27.7.3 AK/14-27.7.3 SHAFT  
27.7.4 AK/14-27.7.4 SEALANT SPACER
27.7.5 AK/14-27.7.5 MOVING BLADE
27.7.6 AK/14-27.7.6 SPACER
27.7.7 AK/14-27.7.7 STABLE BLADE
27.7.8 AK/14-27.7.8 BASED SPACER
27.7.9 AK/14-27.7.9 MOVING BLADE
27.7.10 AK/14-27.7.10 MOVING BLADE
27.7.11 AK/14-27.7.11 MOVING BLADE
27.7.12 AK/14-27.7.12 SHAFT NUT


